
 
The Corporation of the Town of Lakeshore
Regular Council Meeting Agenda

 
Tuesday, August 11, 2020, 4:00 PM
Electronically hosted from Council Chambers, 419 Notre Dame Street, Belle River

Pages

1. Call to Order

2. Moment of Reflection

3. Disclosures of Pecuniary Interest

4. Recognitions

5. Completion of Unfinished Business

a. Reports for Direction

1. Mayor’s Arts Awards 2020 10

Recommendation:
Defer the 2020 Mayor’s Arts Award program to 2021; and,

Direct the Treasurer to apply the $6,000 budgeted for the
Mayor’s Arts Awards to offset Town expenses at year end, as
presented in the July 28, 2020 Council report.

2. BIA Request to Redirect Sunsplash Grant for 2020 25

Recommendation:
[...]
website.  Appendix B contains the Inspection Rating Record (IRR), which provides the Ministry, the 

system owner and the local Public Health Units with a summarized record of the drinking water 

system’s annual performance.    

 

“Recommendations” convey information that the owner or operating authority should consider 

implementing to advance efforts already in place and include conformance with existing and 

emerging industry best practices. 

 

Section 19 of the Safe Drinking Water Act (Standard of Care) creates a number of obligations 

for individuals who exercise decision-making authority over municipal drinking water systems. 

Please be aware that the Ministry has encouraged such individuals, particularly municipal 

councillors, to take steps to be better informed about the drinking water systems over which 

they have decision-making authority. These steps could include asking for a copy of this 

inspection report and a review of its findings. Further information about Section 19 can be found 

in “Taking Care of Your Drinking Water: A guide for members of municipal council” found under 

“Resources” on the Drinking Water Ontario website at www.ontario.ca/drinkingwater. 

 

 

Ministère de l’Environnement, de la 
Protection de la nature et des Parcs 
 
Division de la conformité en matière 
d’eau potable et d’environnement 
 

733, rue Exeter 

London ON N6E 1L3 

Tel (519) 873-5000                                                

Fax (519) 873-5020   

 

Ministry of the Environment, 
Conservation and Parks 
 
Drinking Water and 
Environmental Compliance 
Division  
 
733 Exeter Rd 
London ON N6E 1L3 
Tel (519) 873-5000 
Fax (519) 873-5020 

Page 86 of 415



Should you have any questions regarding this inspection report, please contact me at (519) 383-3782. 

 

Sincerely, 

 
Andrew Winkler  

Water Inspector, Provincial Officer #1908 

Drinking Water & Environmental Compliance Division 

Ministry of the Environment, Conservation and Parks 

733 Exeter Road, London, ON, N6E 1L3 

andrew.winkler@ontario.ca 

 

 
 

cc: Town of Lakeshore - Gary Punt (Supervisor of Environmental Services), Darrin Johnston 

(Waterworks Treatment Working Forman) and Nichole Bradley (Water Quality Compliance/Water 

Operator); 

Windsor-Exxex County Health Unit - Dr. Wajid Ahmed (Medical Officer of Health (A)), Theresa 

Marentette (Chief Executive Officer), Phil Wong (Manager, Environmental Health), and Victoria 

Peczulis (Manager, Environmental Health);  

Essex Region Conservation Authority - Katie Stammler (Source Water Protection Manager); and 

Ministry of the Environment, Conservation and Parks - Marc Bechard (Water Compliance Supervisor)  

  

   

Page 87 of 415

mailto:andrew.winkler@ontario.ca
mailto:andrew.winkler@ontario.ca


---
---
---
---

Ministry of the Environment, Conservation and Parks

TOWN OF LAKESHORE DRINKING WATER SYSTEM - STONEY POINT

Inspection Report

Site Number: 220003396
Inspection Number: 1-L5D0B
Date of Inspection: Feb 05, 2020
Inspected By: Andrew Winkler

Page 88 of 415



 
 

 

Table of Contents 
 

 

Owner Information 2 
  
Inspection Details 2 
  
Inspection Summary 4 
 Introduction 4 
 Source 4 
 Capacity Assessment 4 
 Treatment Processes 5 
 Treatment Process Monitoring 6 
 Operations Manuals 8 
 Logbooks 8 
 Security 8 

Certification and Training 8 
Water Quality Monitoring 9 
Water Quality Assessment 
Reporting & Corrective Actions 

10 
10 

Other Inspection Findings 11 
  

Non-Compliance with Regulatory Requirements and Actions Required 12 
  
Summary of Recommendations and Best Practice Issues 13 
  
Signatures 14 

 
  

Appendix A:  Key Reference and Guidance Material for Drinking Water 
Systems 
 
Appendix B:  Inspection Rating Record 
 

 

  
  
  
  

  
  
 

Ministry of the Environment, Conservation & Parks 
Drinking Water System Inspection Report  

Table of Contents  
 
 
 
 

Page 89 of 415



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  winklean  on 13/03/2020 (dd/mm/yyyy) Page 2 of 14
Site #: 220003396
TOWN OF LAKESHORE DRINKING WATER SYSTEM - STONEY POINT
Date of Inspection: 05/02/2020 (dd/mm/yyyy) 



OWNER INFORMATION:
Company Name: LAKESHORE,THE CORPORATION OF THE TOWN OF
Street Number: 419 Unit Identifier:
Street Name: NOTRE DAME St
City: BELLE RIVER
Province: ON Postal Code: N0R 1A0

     CONTACT INFORMATION

INSPECTION DETAILS:

Site Name: TOWN OF LAKESHORE DRINKING WATER SYSTEM - STONEY POINT
Site Address: 6011 ST.CLAIR Road STONEY POINT ON N0R 1N0
County/District: LAKESHORE
MECP District/Area Office: Windsor Area Office
Health Unit: WINDSOR-ESSEX COUNTY HEALTH UNIT
Conservation Authority:
MNR Office:
Category: Large Municipal Residential
Site Number: 220003396
Inspection Type: Announced
Inspection Number: 1-L5D0B
Date of Inspection: Feb 05, 2020
Date of Previous Inspection: Feb 20, 2019

 COMPONENTS DESCRIPTION
______________________________________________________________________________________________________________________

Site (Name): Distribution System
Type: Other Sub Type:
Comments:
The Town of Lakeshore Stoney Point Drinking Water System is located in Stoney Point, Ontario.  The drinking water 
system is owned by the Town of Lakeshore, and supplies water to the north-eastern portion of the Town of 
Lakeshore, roughly bounded by Rochester Townline Road to the west, Big Creek to the east, Lake St. Clair to the 
north, and Essex County Road 8 to the south.  The communities of Stoney Point, Comber, Staples, Lighthouse Cove 
and rural areas within the boundaries are included in the service area.  According to the drinking water system 
registration profile, this results in a total serviced population of approximately 6,516 persons in 2,327 service 
connections.  The system is considered a "large municipal residential system" under O. Regulation 170/03.  Other 
than the storage located at the treatment plant site, reservoir booster pumping and re-chlorination stations are located
in the village of Comber (1018 m3 storage volume) and hamlet of Haycroft (425 m3 storage volume).  Since there are
no towers or elevated tanks located on the system, plant high-lifts and booster station pumps supply the system's 
pressure by continually operating pumps.  Consequently, the service area consists of four pressure zones:
• Stoney Point Pressure Zone - Stoney Point urban area and adjacent lakefront areas; maintained by water plant 
high-lift pumping
• Haycroft Pressure Zone - rural areas south of lakefront and generally north of Highway 401; which can be 
maintained by the Stoney Point water plant high-lift pumping or the Haycroft booster station high-lift pumping
• Comber Pressure Zone - Comber urban area; maintained by the Comber booster station high-lift pumping (Comber 

Page 90 of 415



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  winklean  on 13/03/2020 (dd/mm/yyyy) Page 3 of 14
Site #: 220003396
TOWN OF LAKESHORE DRINKING WATER SYSTEM - STONEY POINT
Date of Inspection: 05/02/2020 (dd/mm/yyyy) 

header)
• South Pressure Zone - Staples and rural areas South of Highway 401; maintained by the Comber booster station 
high-lift pumping (Tilbury West header).    

____________________________________________________________________________________________________________________

Site (Name): Source Water
Type: Source Sub Type:
Comments:
The treatment facility in Stoney Point, receives water from Lake St. Clair via a low lift pumping station.  Two low lift 
pumps draw water though a 1219 m long, 600 mm diameter intake pipe, located in approximately 2.5 m of water. The
intake is equipped with a zebra mussel chemical control system consisting of a prechlorination line, feeding from the 
water treatment plant chlorine room to the low lift pumping station. The chlorine solution pipe is installed through the 
intake pipe at the low lift station and terminates at the intake crib.  The low lift pumping station consists of a 79 m3 
single chamber raw water intake well, equipped with float controls for low level shutoff/alarming.    

____________________________________________________________________________________________________________________

Site (Name): Treatment Plant
Type: Treated Water POE Sub Type:
Comments:
The treatment plant is currently rated at 4,546 m3/day approved capacity.  It is a conventional water treatment plant 
consisting of contact clarification via a single upflow solids clarifier, after alum coagulant addition.  A polymer 
coagulant aid system is present but the equipment has been dismantled and has not been used for some time.  
Powdered activated carbon slurry feed is added seasonally.  The chemical addition systems are located within the 
low lift structure; within the same compound as the contact clarifier.  Clarified water is collected in an intermediate wet
well located in the filtration/high-lift building.  This wet well is equipped with three vertical turbine pumps (two duty/one
standby) which deliver the clarified effluent into the filter influent channel for feeding into two dual media-type filters 
(450 mm anthracite and 300 mm silica sand).  The filters are equipped with backwash facilities via one air scour 
blower and one backwash pump.  Sedimentation sludge and backwash flows from the filters are directed to residue 
management pump basins; one adjacent to the clarifier and one outside the filtration building.  Both waste flows are 
transferred from the main basin to one of two available wastewater lagoons.  Lagoon supernatant overflow is 
discharged to an on-site drainage ditch which flows to Lake St. Clair.  
Filtered water is received into a two-cell filter clearwell operated in series; having a combined capacity of 1380 m3 
total volume.  Primary disinfection is provided by addition of gas chlorine solution which is normally added into the 
intermediate wet well pump discharge header ahead of the filter inlet channel and ahead of the filtered water 
reservoir.  An alternate pre-chlorine injection point is also available at the inlet of the intermediate wet well.  Chlorine 
contact time is achieved within the clearwell.  Post-contact trim chlorine can also be added at either the inlet of the 
high-lift well or into the high-lift pump discharge.  Free chlorine is monitored ahead of the filter clearwell (from each 
filter effluent) and after the contact time in the clearwell prior to trim chlorine addition in the high-lift pumpwell.  Free 
and total chlorine is also monitored from the point of entry to the distribution system.  The high-lift well is a two-cell 
structure equipped with three vertical turbine high-lift pumps (two duty/one standby) which supply pressure to the 
distribution system and supply the Haycroft and Comber reservoir booster pumping stations.  Each of the reservoirs 
at Haycroft and Comber are equipped with gas chlorine re-chlorination facilities to maintain secondary disinfectant 
levels in the distribution system.
  

____________________________________________________________________________________________________________________

Page 91 of 415



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  winklean  on 13/03/2020 (dd/mm/yyyy) Page 4 of 14
Site #: 220003396
TOWN OF LAKESHORE DRINKING WATER SYSTEM - STONEY POINT
Date of Inspection: 05/02/2020 (dd/mm/yyyy) 



INSPECTION SUMMARY:

Introduction

• The primary focus of this inspection is to confirm compliance with Ministry of the Environment, 
Conservation and Parks (MECP) legislation as well as evaluating conformance with ministry drinking water 
related policies and guidelines during the inspection period. The ministry utilizes a comprehensive, multi-
barrier approach in the inspection of water systems that focuses on the source, treatment and distribution 
components as well as management practices.

This drinking water system is subject to the legislative requirements of the Safe Drinking Water Act, 2002 
(SDWA) and regulations made therein, including Ontario Regulation 170/03, "Drinking Water Systems" 
(O.Reg. 170/03).  This inspection has been conducted pursuant to Section 81 of the SDWA.

This report is based on a "focused" inspection of the system.  Although the inspection involved fewer 
activities than those normally undertaken in a detailed inspection, it contained critical elements required to 
assess key compliance issues. This system was chosen for a focused inspection because the system's 
performance met the ministry's criteria, most importantly that there were no deficiencies as identified in 
O.Reg. 172/03 over the past 3 years.  The undertaking of a focused inspection at this drinking water system
does not ensure that a similar type of inspection will be conducted at any point in the future.

This inspection report does not suggest that all applicable legislation and regulations were evaluated.  It 
remains the responsibility of the owner to ensure compliance with all applicable legislative and regulatory 
requirements.

The site visit portion of the inspection occurred on February 5, 2019 by Andrew Winkler (Provincial Officer) with the 
Ministry of Environment, Conservation and Parks (MECP). The system owner was onsite during the site visit.  
Documents and records reviewed in relation to this inspection included but may not have been limited to:
- Municipal Drinking Water Licence Number: 031-101, Issue Number: 2, Dated: June 6, 2016;
- Drinking Water Works Permit Number: 031-201, Issue Number: 4, Dated: June 6, 2016;
- Permit To Take Water Number: 2373-87MHXB, Dated July 30, 2010; 
- Operations manuals,
- Instrument calibration records,
- Operational logbooks; and
- Laboratory test results.

It should be noted that the inspection review period included February 01, 2019 to January 31, 2020.

Source

• The owner had a harmful algal bloom monitoring plan in place.

The Owner's Algal Blooms Procedure included: Source water monitoring methods and resources, details related to 
reporting suspected algal blooms, a sampling plan that included the Minsitry's DWSP program and increased 
monitoring and sampling frequency if microcystin is present.  Staff were familiar with the procedure and completed 
algal bloom training provided by the Walkerton Clean Water Centre.

Capacity Assessment

• There was sufficient monitoring of flow as required by the Municipal Drinking Water Licence or Drinking 
Water Works Permit issued under Part V of the SDWA.

The facility used Lake St. Clair as a raw water source and was subject to conditions identified in Permit To Take 

Page 92 of 415



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  winklean  on 13/03/2020 (dd/mm/yyyy) Page 5 of 14
Site #: 220003396
TOWN OF LAKESHORE DRINKING WATER SYSTEM - STONEY POINT
Date of Inspection: 05/02/2020 (dd/mm/yyyy) 

Capacity Assessment

Water NUMBER 2373-87MHXB.   The permit stipulated that surface water may be taken at a maximum rate of 3.18
cubic meters per minute (m3/min) and 4,600 cubic meters per day (m3/day).